
          EA Sanitary Survey 2022 
            

   
  

Page 1 of 30 

  
 
        
 
 

GROWING AREA EA 
 

Dice Head, Castine to Head of Cape Rosier, Brooksville 
 

Sanitary Survey Report  
 
 

2014 - 2022 
 

Final 
 

Hannah Horecka, Scientist II 
 
 
 
 
 
 
 

         
Sanitary Survey Officer signature: _______________________ Date:____12/7/2023___________ 

 
 
 
 
 
 
 
 
 

  



          EA Sanitary Survey 2022 
            

   
  

Page 2 of 30 

 
TABLE OF CONTENTS 
 
Executive Summary ...................................................................................................................... 4 
Description of Growing Area .......................................................................................................... 4 
[...]
References .................................................................................................................................29 
Appendix A. ................................................................................................................................30 
Reference Material ......................................................................................................................30 
 
LIST OF TABLES 
 
Table 1. NPDES Permitted Discharges ........................................................................................................ 11 
Table 2. Growing Area EA Residential Pollution Sources. ........................................................................... 12 
Table 3. Stream Samples in Growing Area EA 2014-2022; Scores > 163 cfu/100ml are highlighted in red.
 .................................................................................................................................................................... 15 
Table 4. P90 calculations for stations with a minimum of 30 samples. Geomeans and P90s not meeting 
current classifications are highlighted in red. ............................................................................................. 23 
Table 5. P90s for Conditional Area stations calculated using data from the open status. Geomeans and 
P90s not meeting current classifications are highlighted in red. ............................................................... 26 



          EA Sanitary Survey 2022 
            

   
  

Page 3 of 30 

Table 6. P90s for Conditional Area stations calculated using data from the open status. Geomeans and 
P90s not meeting current classifications are highlighted in red. ............................................................... 28 
Table 7. Count table of samples collected in growing area EA during the 2022 season. ........................... 28 
 
 
LIST OF FIGURES 
 
Figure 1. Growing Area EA Overview Map with Active Water Stations ....................................................... 5 
Figure 2. Growing Area EA, Pollution Map A ................................................................................................ 7 
Figure 3. Growing Area EA, Pollution Map B ................................................................................................ 8 
Figure 4. Growing Area EA, Pollution Map C ................................................................................................ 9 
Figure 5. CA1 Bagaduce River, Castine WWTP Conditionally Approved area ............................................ 25 
Figure 6. CA2 Bagaduce River, Seal Ledge Marina Conditionally Approved area ....................................... 27 
 
 
 
 



          EA Sanitary Survey 2022 
            

   
  

Page 4 of 30 

Executive Summary 
 
This is a Sanitary Survey report for Growing Area EA in Hancock County written in compliance with the 
requirements of the 2019 Model Ordinance and the National Shellfish Sanitation Program. One growing 
area section in Growing Area EA will be reviewed for a possible upgrade in 2023: Carpenter Cove 
(Penobscot). There were six pollution sources identified during the survey resulting in one new 
prohibited area. One of these pollution sources was already scheduled to be remediated when it was 
discovered. This property will need to be rechecked to ensure the remediation was successful. Four 
pollution sources have been investigated by the LPI. Of the four investigated pollution sources: two have 
been found to not be a source of fecal pollution, one was confirmed and is in the process of being 
remediated through the Small Community Grants program, and one requires more investigation to 
determine if it is a malfunction. No new stations were added or deactivated, and water quality has 
remained consistent overall. The next sanitary survey is due in 2034 and the next triennial in 2025. 
 
Description of Growing Area 
 
Growing Area EA encompasses the entire estuary known as the Bagaduce River. The shoreline stretches 
from Dice Head in Castine to Cape Rosier in Brooksville and includes the towns of Castine (pop. 1,320), 
Penobscot (pop. 1,136), Sedgwick (pop. 1,202), and Brooksville (pop. 935) (2020 Census). The heaviest 
development is found in and around the town of Castine with moderate development found in the 
Northern Bay area of Penobscot. Development along the shoreline is spotty with clusters of homes 
separated by undeveloped land. There is one municipal Wastewater Treatment Plant (WWTP) in the 
growing area located in the town of Castine. There are no privately licensed overboard discharges 
(OBDs) in the growing area. 
 
The upland cover is primarily deciduous, some evergreens and wetland forest with minimal 
development. The Bagaduce River watershed drains primarily undeveloped land and several small 
ponds. Freshwater influence from the streams feeding the Bagaduce River is relatively small. There are 
no large rivers or lakes impacting the area. Wildlife in the area includes migrating birds, various rodents, 
deer, harbor seals, etcetera. Substantial numbers of rafted ducks are seen in the fall.  
 
There are two shellfish aquaculture leases, and five shellfish Limited Purpose Aquaculture permits (LPAs) 
in this growing area. There are no wet storage permits issued to certified shellfish dealers in this area. 
 
Below is the map with growing area boundaries. Closures within the growing area can be found in legal 
notices in DMR central files on the DMR website. 
 



          EA Sanitary Survey 2022 
            

   
  

Page 5 of 30 

Figure 1. Growing Area EA Overview Map with Active Water Stations 
 

 



          EA Sanitary Survey 2022 
            

   
  

Page 6 of 30 

History of Growing Area Classification  
 
Reclassification addendums to the sanitary survey report are in the DMR central files. 
 
Pollution Sources Survey 

Summary of Sources and Location 

 
The growing area shoreline is divided into two-mile segments that are identified using unique Growing 
Area Shoreline Survey Identification (GASSID) numbers. All properties and potential pollution sources 
within 250 feet of the shoreline are identified and inspected. The inspection includes a property 
description, physical address, location of the septic system and any other relevant potential or actual 
pollution sources. A GPS point to identify the source location(s) and the data are entered electronically 
in the field and stored in DMR central files.   



          EA Sanitary Survey 2022 
            

   
  

Page 7 of 30 

Figure 2. Growing Area EA, Pollution Map A 
 

 



          EA Sanitary Survey 2022 
            

   
  

Page 8 of 30 

Figure 3. Growing Area EA, Pollution Map B 
 

 



          EA Sanitary Survey 2022 
            

   
  

Page 9 of 30 

Figure 4. Growing Area EA, Pollution Map C 
 

 



          EA Sanitary Survey 2022 
            

   
  

Page 10 of 30 

State and Federal Licensed Waste Discharge Permits 
 
Overboard Discharges (OBDs) 
 
There are no overboard discharges (OBDs) that discharge their treated effluent into the waters of 
Growing Area EA. One OBD was removed in 2018. 
 
An overboard discharge (OBD) is the discharge of wastewater from residential, commercial, and publicly 
owned facilities to Maine's streams, rivers lakes, and the ocean. Commercial and residential discharges 
of sanitary waste have been regulated since the mid-1970's when most direct discharges of untreated 
waste were banned. Between 1974 and 1987 most of the "straight pipes" were connected to publicly 
owned treatment works or replaced with standard septic systems. Overboard discharge treatment 
systems were installed for those facilities that were unable to connect to publicly owned treatment 
works or unable to install a septic system because of poor soil conditions or small lot sizes. 
 
All overboard discharge systems include a process to clarify the wastewater and disinfect it prior to 
discharge. There are two general types of treatment systems: mechanical package plants and sand 
filters. Sand filter systems consist of a septic tank and a sand filter. In such systems, the wastewater is 
first directed to a holding tank where the wastewater solids are settled out and undergo partial 
microbial digestion. The partially treated wastewater then flows from the tank into a sand filter, 
consisting of distribution pipes, layers of stone and filter sand, and collection pipes within a plastic liner. 
The wastewater is biologically treated as it filters down through the sand and is then collected and 
discharged to a disinfection unit. Mechanical package plants consist of a tank, where waste is 
mechanically broken up, mixed and aerated; mechanical systems require electric power, and must have 
an operating alarm on a separate electrical circuit that will activate if the treatment unit malfunctions 
due to a power failure. The aerated treated wastewater is held in a calm condition for a time, allowing 
for solids to settle and for the waste to be partially digested by naturally occurring bacteria. The clarified 
water from the tank is then pumped off the top into a disinfection unit. There are two types of 
disinfection units, UV and chlorinators (most common). In a chlorinator, the treated water contacts 
chlorine tablets and remains in a tank for at least 20 minutes where bacteria and other pathogens are 
killed. The treated and disinfected water is discharged from the disinfection unit to below the low water 
mark of the receiving waterbody (the ocean, a river, or a stream) via an outfall pipe. 
 
OBDs are licensed and inspected by the Maine Department of Environmental Protection. At each 
inspection, DEP looks for tags on each treatment unit identifying the service contractor and the last date 
of service. If an OBD is not properly maintained, or if the OBD malfunctions, it has the potential to 
directly discharge untreated wastewater to the shore; therefore, preventative closures are implemented 
surrounding every OBD. The size of each closure is determined based on a dilution, using the permitted 
flow rate of the OBD (in gallons per day, GPD), and the depth of the receiving water that each OBD 
discharges to; the fecal concentration used for this dilution calculation is 1.4X105 FC /100 ml. Single OBD 
systems associated with more than one residence will have multiple permit IDs. All current closures are 
of adequate size to protect public health.  
 



          EA Sanitary Survey 2022 
            

   
  

Page 11 of 30 

National Pollutant Discharge Elimination System (NPDES) 
 
Table 1. NPDES Permitted Discharges  
 

Closure Area Permit ID Type Facility Water Body 

P3 ME0101192 WWTP Castine Bagaduce River 

P3 ME0002739 Non-contact 
cooling water 

Maine Maritime 
Academy Castine Harbor 

 
There is one wastewater treatment plant/facility (WWTP/WWTF) in growing area EA. Since 2017 the 
WWTP inspection reports have been available in DMR central files. The facility is in Castine, and it 
discharges into a prohibited and conditionally approved area that is larger in area than the calculated 
dilution zone for the effluent.  
 
Castine- 
The plant is a secondary treatment system that discharges into Castine Harbor. Influent is domestic and 
commercial wastewater with no significant industrial users contributing to the flow. Licensed monthly 
average flow is 0.2 million gallons per day (MGD).  
 
The facility consists of a headworks grinder and a bypass bar screen which can be used when the grinder 
is taken offline for repairs. Following the headworks grinder, the influent is conveyed to a 7,100-gallon 
anoxic selector. Flows from the selector are then conveyed to a 97,000-gallon aeration basin fitted with 
coarse-bubble diffusers. Following aeration, the mixed liquor is conveyed to two 55,000-gallon 
secondary clarifiers. Secondary clarifier effluent is disinfected with sodium hypochlorite in a 10,000-
gallon chlorine contact tank. The effluent is dechlorinated using sodium 
Bisulfite and then discharged to the tidewaters of Castine Harbor via a 12-inch pipe which 
has nine feet of water over the crown of the pipe at mean tide and is exposed at mean low 
water. There is 5.5 miles of collection system piping with no combined sewage overflows. 
 
The regulation Prohibited closure size exceeds the computed effluent dilution zone (dilution 
calculation=306 acres / closure size= 623 acres). In the event of a plant bypass there is an additional 
2143-acre conditionally approved area that closes. 

Residential 
 
All residential pollution sources are reported to the local plumbing inspector (LPI). Once the system has 
been documented as being fixed, staff members from DMR can re-assess the water quality data and 
shoreline survey information to determine if the area is safe for shellfish harvest. Table 2 shows all new 
and pre-existing pollution sources in area EA that are considered discharges into the Growing Area and 
effect water quality.  
 
 



          EA Sanitary Survey 2022 
            

   
  

Page 12 of 30 

Table 2. Growing Area EA Residential Pollution Sources.  
 

Growing 
Area Section 

Location 
ID 

Date 
Surveyed 

Direct or 
Indirect Problem  Description Town 

P1 EA009 2022 Indirect Y 
Potential breakout in tall grass to 
right of house; Found to be a 
cellar drain by LPI 

Penobscot 

P1 EA009 2022 Indirect Y 
Potential breakout front left of 
house in brush; Found to be a 
graywater system by LPI 

Penobscot 

P2 EA010 2022 Indirect Y 

Breakout at base of leach field 
under raspberry bushes; LPI 
confirmed malfunction, system in 
process of being replaced through 
Small Community Grants program 

Penobscot 

P4 EA018 2022 Indirect Y 
Potential breakout on downhill 
side of leach field; LPI in process 
of investigating 

 Brooksville 

P4 EA017 2022 Indirect Y 
Breakout at downhill side of leach 
field. Fill scheduled to be brought 
in 10/10/2022  

 Sedgwick 

P6 EA036 2022 Indirect Y Outhouse full or not properly dug. Brooksville 

Industrial Pollution 
 
There is one major industrial pollution site in growing area EA: The Callahan Mining Corp Superfund site 
in Brooksville, Maine. This mine began in the 1800s and was primarily for copper and zinc. Since then, 
the mining has occurred periodically on-site; the latest mining effort was from 1968 to 1972. At that 
time the Goose Pond Estuary was drained to allow for excavation of an open pit mine in the estuary. The 
estuary, located adjacent to the site, has been impacted by heavy metal contaminants from the site. The 
following quote from the 2003 ATSDR media announcement summarizes the possible impact this site 
has on the growing area (www.atsdr.cdc.gov/NEWS/brooksvilleme050203.html accessed 3/14/10) 
 
 “The Callahan Mining Corp. site is a former zinc/copper open-pit mine on the Cape Rosier peninsula in 
the town of Brooksville, Maine. The mine was operated adjacent to and beneath Goose Pond, which was 
dammed and drained during operations to allow the mining to take place. The open-pit mining 
operation and processes contaminated the site with metals. Since the mine ceased operations in 1972, 
dams preventing water from entering Goose Pond have been removed, and the pit currently is under 
water. Elevated levels of heavy metals, including cadmium, copper, lead and zinc, have been measured 
in surface water, sediments, biota, soil and waste piles on the site. 

http://www.atsdr.cdc.gov/NEWS/brooksvilleme050203.html


          EA Sanitary Survey 2022 
            

   
  

Page 13 of 30 

• The site contains physical hazards and elevated levels of heavy metals. Physical hazards could 
cause injury to people visiting the site.  

• Because of the low frequency and duration of likely exposures, people exposed to heavy metals 
and other contaminants at the site are not expected to experience adverse health effects. 
Further data collected during the U.S. Environmental Protection Agency's (EPA's) remedial 